ASSEMBLY INSTRUCTION
YBOO8 ARM CHAIR

PARTS LIST

PARTS# PARTS NAME DRAWING | QTY |PARTS#| PARTS NAME DRAWING QTY
A | FLAT WASHER 5/16”X 3/4” ) 11| L PLUG 2
B | LOCK WASHER 5/16” @ 11| M Leg 2
C | BOLTS DIA 5/16"X2” Gmmmm 4 N WOOD SCREW 4
D | BOLTS DIA 5/16"X3” Gy | 4 0 LEFT ARM 1
E | BOLTS DIA 5/16"X1-1/2" |@)mmm 2 | P RIGHT ARM 1
F | ALLEN WRENCH 5/16” G | 1| a CUSHION 1
G | BOLTS DIA 1/4”X1-1/2” |@)mmm 2
H | FLAT WASHER 1/4” > 9 | R SEAT FRAME 1
1 | LOCK WASHER 1/4” @ 2
J | ALLEN WRENCH 1/4” |1 S| CHAIR BACK :
K | TENON 1| 2 T |B°LTS DIA 5/16°X1-3/4" ©)mm) 1

Note: Do Not tighten bolts until assembly is fully completed.
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